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ACKENHEIL ENGINEERS & GEOLOGISTS

PERMEABILITY TEST IN TRIAXIAL CELL
LAB NO: 157

ASTM D5084-90

PROJECT NAME: Minden DATE TESTED: 111201
CLIENT NAME: Wastetron TESTEDBY: GAW
AEG JOB NO: 01116 SAMPLE NO.: )
SAMPLE LOCATION: . | CHECKED BY: ﬁ_,__
SAMPLE DESCRIPTION: Brown Lean Clay '

S8UBJECY INITIAL RESULTS FINAL RESULTS
Diameter of Sample = D 7.2 em -~ .18 om
Length of Sample = L 10056 cm_~ _10.6% em
Waight of Wal 8ample = Ww N1y gm ~ 8588 gm -
Water Content = WC 200 % - 202% 7
Specific Graviy of Solids = G 2.66
Area of Bample = A (Ptx D24) ' 41.16_cm2 .44 cm2
Waight of Dry 8ample = Wd  (Ww/(1+WC00)) 88085 gm A
Density - Wet = Ow MWWV 1.68 pmic ;

* |Denetty -Dry = Dd wav) i.u ﬁ llﬁl )
Volume of Sample = V (AnL) 41390 ¢ —
Volume of Solids = Va wWd/G) 2692 cc
Volume of Watsr = Vw ((WC/100) x Ve x G) 136,85 cc
Volume of Alr = Ve (V-Va.Vw) 20.13 cc
Vaid Ratio» ¢ ((Va + W/Vs) 081
Void Volume = W (Va+ W) 158.08 oc
Porosity = n (W) x 100) 379 %

Cansolidation Presaurs {Confining - Back Prasaure) l
. TestNo.y Tost No. 2

Yust Started = 4 B, 10:30 Y 1130 M

Test Finished = tf 1130 4 1230 W

Total Time of Teet = (i - tf) " . 3400 eec 3600 _sec

initisi Head Difference = hi ‘ 151.7 em 1201 em

Final Head Differsnce = hf 150.4 em

Cross-sectional Area of Plpette 2 @ 0868 _cm2

Penmeabiity = k 3.2E-07 civsec

' TestNo. 3

Teet Started = 0 1220 W 130

Text Finished = tf 130 20 tr

Total Time of Taet = (ti - tf) . 300 sec _2600 sac

Inhial Hesd Differenca = hi N 185 em 1459 em

Final Head Difference = h{ 1489 cm 1465 cm |

Cross-sectional Ares of Pipetie » a — )X _ _ 0466 cm2

Permeabifty = k . -33E-07_cm/sec 28E-O7 cmivec

Average Hydraulic Conductivity = k= _ 3.2E-07 cm/sec

Water Temperature (C)= 20
Temperature Correclion = 1.000 Comected k=  3.2E-07 cm/sec
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ACKENHEIL ENGINEERS & GEOLOGISTS

PERMEABILITY TEST IN TRIAXIAL CELL i
LAB NO: 753 |
ASTM D3084-90 :

PROJECT NAME: Minden

CLIENT NAME: Wasteiron

AEG JOB NC: 01116

SAMPLE LOCATION:  Minden Borrow Site #1

DATE TESTED: 10/19/0%
i

TESTED BY. GAW
SAMPLE NO.: 1

CHECKED BY:

SAMPLE DESCRIPTION Brown Lean Ciay with Sand Remolded to about ooss Standard Proctor 31% :

auuzc'r mug auuus
Cinmeter of Sunple = D ' 7112 em :
Lengih.of Sempla s L 14.224 om -
[Walght of Wat Sample » Ww Az em T g =
Waler Content » WC Tt %
Specific Gravity of Solids « G U268
Areg of Sample w A PixDY4) abngg
{Waeight of Dry Sample »Wd  (Wwi{14WC/100)) m m i
Denalty - Wat » Ow wwv) .20 ‘
Denaity ;0ry = 09 wav) ;4,57 omiee -
Volume of Sample » V {AxL) AP, T B83i2°¢e
Volume of Sokde » Ve (wa0) 4053 66, ~ 33499 o ___fJ
Volume of Waier = Vw ((WC/100) x Ve x G) 184.09. 85 24057 ¢
Voma ot Akt = Ve VeVe-Vw) 4080 ce 1044 ¢c _"
Void Ratic #e (Ve » Wwive) Q88 .08
Void Voime = W Ve +W) L “y et
Porosky e n (VWV} x 100) L AT % |
Consoliietion Preasure {Confining » Beck Prassure) RE N
Test Startad st
Test Finishod = if 18:00 -
Tomrmdhu-(u -1 :
InitighHiad Difference » N — \
Floal Maad Olltersnce = ht L
Croda:saeUonai Area of Pipatte = ¢ -
Permenbilty = k
Test Staad =t
Yook Finished = f 110,00 M. - ;
Total Time of Test (U - 1) [ _1800_pec
Inial Hoad Diftetence = N ' 1A om 1581 ém
final Head Oiference s hf BT em 1483 em
Cross-sactions! AnlofPlnnl-l __0:699 em. 0.8509 ¢m2
[Permoubibly = k 75608 emises | 8JE.00 emisec )
Average Hycri\mc Gonduciivity =- k= __6.8E.08 cisec
Water Temperaiure (C)= 20 .

Corrected k= 8.AE.08 cm/sec

Tempersture Correciion = 1.000
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